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Technical Information
Test Results
[bookmark: _GoBack]Water absorption
Q-wood profile and untreated pine wood exposed to immersion in water for 28 days at 23°C in a test based on EN 317. Test results are expressed as a percentage change in thickness and mass.
	
	Pine wood
	Q-wood

	Increase in thickness (%)
	1.6
	0.6

	Increase in mass (%)
	68.3
	15.3


Thermal Properties
Test: Thermal Resistance (R Value)
Method: Heat flow meter method of ISO 8301:1991 & BS EN 12667:2001 using approved testing laboratory
Results: 0.491 m2K/W. Measured thermal conductivity 0.099W/mk (K value).
Test: Heat Reversion
Method: Samples are scribed at 200mm and heated to 100°C for 1 hour (MOAT No 17 : 1990 4.35)
Results: Reversion no greater than 3%.
Test Results
PEFC
Q-wood can confirm that the material used in its production is made from fibers from PEFC certified forest strands. The fibers are manufactured from new spruce and beech wood from whole boles and through pre-milling processes.
Paint Tests
Q-Wood beads have been tested with leading paint manufacturer and has had excellent results in Adhesion, Condensation and water tests. These were after one application of paint with a layer thickness of about 100-110 μm
The data given above are typical test results from laboratory tests. They do not form the whole or part of a specification. Since the conditions under which our products may be used are beyond our control, recommendations are made without a guarantee and customers should ensure that materials supplied are satisfactory for their requirements.
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